UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 4.0 3.6 7.6 4.2 3.6 7.8
Top 4.3 3.6 7.9 2.4 3.6 6.0
Port 3 Port 4
Cozgﬁc?;ed Duty Cycle Corrected Coz?jrl:cd';ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 2.9 3.6 6.5 2.3 3.6 5.9
Top 2.9 3.6 6.5 2.2 3.6 5.8
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 7.6 7.8 6.5 5.9 13.0
Top 7.9 6.0 6.5 5.8 12.7
Port 1+2+3+4
Combined Conducted Power .
ClEinE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 13.0 22.0 9.0 Complied
Top 12.7 22.0 9.3 Complied
De Facto EIRP Limit Comparison
Port
Clo+n?k;?n+:d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
Gain (dBi) (dBm)
Power
(dBm)
Bottom 13.0 8 21.0 30.0 9.0 Complied
Top 12.7 8 20.7 30.0 9.3 Complied

Result: Pass
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ISSUE DATE: 13 MARCH 2020

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/Port 1
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50 dBm—t

60 dém—

CF 5.53 GHz
——

32001 Es

o

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 26.85 0B & RBW 1 Mnz Ref Level 35.00 0B Offset 26.85 0B & RBW 1 Mnz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] 1151 dom| B MI[1] “11.29 dbm|
aod 5.56348270 GHz| aod 5.64357270 GHz|
204 204
104 I 104 I

-20 dem—
-30 dem—
[

50 dBm—t

60 dém—

!Eull 120.0 MHz

Channel Pawer
Bandwidth 76.20 MHz

Power 3.99 dBm

Ll

J

11909763
Pate: 24.FEB.2020 11:5336

Tx Total 3.99 dBm

CF 5.61 GHz

32001 Es

[

SEull 120.0 MHz

Channel Pawer
Bandwidth 76.19 MHz

Power 4.28 dBm

Ll

J

11909763
Pate: 24 FEB.2020 12:13:24

Tx Total 4.28 dBm

Result: Pass

Bottom Channel

Top Channel

)
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2
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-30 dBm—

50 dBm—t

60 dém—

CF 5.53 GHz
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32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 26.85 0B & RBW 1 Mnz Ref Level 35.00 0B Offset 26.85 0B & RBW 1 Mnz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] 1143 dbm| B MI[1] “13.42 dbm|
aod 5.56713880 GHz| aod 5.57251620 GHz|
204 204
10dp I 104 I
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-30 dem—
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Bandwidth 76.39 MHz Power 4.20 dBm

L J

11909763
Pate: 24.FEB.2020 11:54.56

Tx Total 4.20 dBm

CF 5.61 GHz

\

32001 Es

SEull 120.0 MHz

Channel Pawer
Bandwidth 76.45 MHz

Power 2.41 dBm Tx Total 2.41 dBm

Ll

J

11909763
Pate: 24 FEB.2020 1214:44

Bottom Channel

Result: Pass

Top Channel

)
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80/ MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum | @] Spectrum | @]

Ref Level 35.00 dém  Offset 26.35 GB @ RBW 1MHz Ref Level 35.00 dbrm  Offset 26.35 GB @ RBW 1MHz

fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep

5GL Count 200/200 56L Count 200/200

(@ 1°m View (@ 1°m View

- MI[1] -12.19 dBm N MI[1] -12.54 dBm|

aod 5.52497890 GHz| 30 dém 5.63494800 GHz|

20 20

10 - 10 L

0 dém—

-10 dBm—

-20 dem—t -20 dem—t

-30 dem— -30 dem—

S [P

50 dBm— 50 dBm—

60 dBm— 60 dBm—

CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Channel Power Channel Power

Bandwidth 76.34 MHz Power 2.89 dBm Tx Total 2.89 dBm Bandwidth 76.62 MHz Power 2.94 dBm Tx Total 2.94 dBm

S| ] Wi & — ]

11909763 11909763
pate: 24 FEB.2020 11:55.15 ate 24 FEB.2020 12 16:03

Bottom Channel Top Channel
Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum | @] Spectrum | @]

Ref Level 35.00 dém  Offset 26.35 GB @ RBW 1MHz Ref Level 35.00 dbrm  Offset 26.35 GB @ RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 56L Count 200/200
(@ 1°m View (@ 1°m View
- MI[1] -13.5% dBm N MI[1] -13.84 dBm|
aod 5.55506800 GHz| 30 dém 5.62328580 GHz|
20 20
10 - 10 L
0 dém—
-10 dBm—
-20 dem—t -20 dem—t
-30 dem— -30 dem—
Y [
50 dBm— 50 dBm—
60 dBm— 60 dBm—
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76.34 MHz Power 2.25 dBm Tx Total 2.25 dBm Bandwidth 76.64 MHz Power 2.16 dBm Tx Total 2.16 dBm
S| ] Wi & — ]
11909763 11909763
Date: 24 FEB.2020 11:57.34 pate 24 FEB.2020 1217:23
Bottom Channel Top Channel
Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 35 3.8 7.3 3.7 3.8 7.5
Top 3.8 3.8 7.6 1.9 3.8 5.7
Port 3 Port 4
Cozgﬁc?;ed Duty Cycle Corrected Coz?jrl:cd';ed Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 2.3 3.8 6.1 1.7 3.8 5.5
Top 2.4 3.8 6.2 1.6 3.8 5.4
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 7.3 7.5 6.1 55 12.7
Top 7.6 5.7 6.2 5.4 12.3
Port 1+2+3+4
Combined Conducted Power .
ClEinE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 12.7 22.0 9.3 Complied
Top 12.3 22.0 9.7 Complied
De Facto EIRP Limit Comparison
Port
Clo+n?k;?n+:d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
Gain (dBi) (dBm)
Power
(dBm)
Bottom 12.7 8 20.7 30.0 9.3 Complied
Top 12.3 8 20.3 30.0 9.7 Complied

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80/ MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum | @] Spectrum | @]

Ref Level 35.00 dém  Offset 26.35 GB @ RBW 1MHz Ref Level 35.00 dbrm  Offset 26.35 GB @ RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 56L Count 200/200
(@ 1°m View (@ 1°m View
- MI[1] -11.67 dBm N MI[1] -11.29 dBm|
aod 5.56361770 GHz| 30 dém 5.64751010 GHz|
20 20
10 - 10 L
0 dém—
-10 dBm—
-20 dem—t -20 dem—t
-30 dem— -30 dem—
—— [rr—
50 dBm— 50 dBm—
60 dBm— 60 dBm—
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76.34 MHz Power 3.49 dBm Tx Total 3.49 dBm Bandwidth 76.55 MHz Power 3.76 dBm Tx Total 3.76 dBm
S| ] Wi & — ]
11909763 11909763
pate: 24 FEB.2020 11:59.08 Date: 24 FEB.2020 1218:47
Bottom Channel Top Channel
Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ] né' Spectrum ] né'
Ref Level 35,00 dsm  Offset 26,35 dB @ RBW 1 MHz Ref Level 35.00 dém  Offset 26,85 dB @ RBW 1 MHz
Jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep Jo Att 20d8 SWT  32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
(@17m view (@17m view
N mi[1] -11.53 dBm N mi[1] -13.36 dBm)|
20 dem 5.50747450 GH2| 20 dem 5.50772940 GH2|
204l 204l
10d 10d
0 dem—
-10 dgm—
-20 dim—t
-30 dBm—
-l [
50 dem— 50 dem—
40 dBm— 40 dBm—
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
|channel Power lchannel Power
Bandwidth 76.69 MHz Power 3.65 dBm Tx Total 3.65 dBm Bandwidth 76.48 MHz Power 1.85 dBm Tx Total 1.85dBm
11909763 11909763
Pate: 24 FEB.2020 12:00:24 ate: 24 FEB.2020 12:20:06

Bottom Channel

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80/ MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum | @] Spectrum | @]

Ref Level 35.00 dém  Offset 26.35 GB @ RBW 1MHz Ref Level 35.00 dbrm  Offset 26.35 GB @ RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 56L Count 200/200
(@ 1°m View (@ 1°m View
- MI[1] -12.54 dBm N MI[1] -12.50 dBm|
aod 5.53523860 GHz| 30 dém 5.63487670 GHz|
20 20
10 - 10 L
0 dém—
-10 dBm—
-20 dem—t -20 dem—t
-30 dem— -30 dem—
ey [
50 dBm— 50 dBm—
60 dBm— 60 dBm—
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76.10 MHz Power 2.30 dBm Tx Total 2.30 dBm Bandwidth 76.07 MHz Power 2.37 dBm Tx Total 2.37 dBm
S| ] Wi & — ]
11909763 11909763
pate: 24 FEB.2020 120143 pate 24 FEB.2020 1221:26
Bottom Channel Top Channel
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS6 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/Port 4
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Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 26.85 0B & RBW 1 Mnz Ref Level 35.00 0B Offset 26.85 0B & RBW 1 Mnz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~13.83 dbm| B MI[1] ~13.23 dbm|
aod 5.54376580 GHz| aod 5.64380140 GHz|
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Ll

J

11909763
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Tx Total 1.69 dBm

CF 5.61 GHz

32001 Es

SEull 120.0 MHz

Channel Pawer
Bandwidth 76.35 MHz

Power 1.56 dBm

Ll

J

11909763
Pate: 24 FEB.2020 1222:45

Tx Total 1.56 dBm

Result: Pass

Bottom Channel

Top Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

5.2.5. Transmitter Maximum Power Spectral Density

Test Summary:

Test Engineer:

Krume lvanov & Sercan Usta

Test Dates:

21 February 2020 to
12 March 2020

Test Sample Serial Number:

192.168.0.65

Test Site Identification

SR 9

FCC Reference:

Part 15.407(a)(2)

Test Method Used:

KDB 789033 D02 Section II.F. referencing I11.E.2.d)

KDB 662911 DO1 Section E) 2) a)

Environmental Conditions:

Temperature (°C):

20to 29

Relative Humidity (%):

231040

accordance with FCC KDB 789033 Il. F referencing I1.E.2.d)

Transmitter Maximum Power Spectral Density tests in all bands were performed using a test receiver in

Method SA-2 : The resolution bandwidth was set to 1 MHz and video bandwidth 3 MHz. An RMS

detector was used and sweep time was set to auto and 300 traces performed. The span was set to
encompass the entire 99% occupied bandwidth. The Power Spectral Density was measured by placing a

For all data rates where the EUT was transmitting at <98% duty cycle, the calculated duty cycle in

section 5.2.3 was added to the measured maximum power spectral density in order to compute the
average maximum power spectral density during the actual transmission time.

The RF port on the EUT was connected to the spectrum analyser using suitable attenuation and RF

cable. The measured values takes into consideration the external attenuation correction factors which is
compensated by adding reference level offset of 26.85 dB@ 5.47-5.725 GHz to each of the conducted

For all MIMO modes, PSD was measured across each relevant port and then combined using the

measure-and-sum spectra across the outputs technique, stated in FCC KDB 662911 D01 Section

The EUT antennas have a directional gain of > 6 dBi.

In accordance with FCC 15.407(a)(2) maximum power spectral density shall not exceed 11 dBm in any 1

In accordance with FCC 15.407(a)(2), transmitting antennas of directional gain greater than 6 dBi are

used, the maximum power spectral density shall be reduced by the amount in dB that the directional

Notes:
1.
2.
marker on the peak of the signal.
3.
4.
plots.
5.
E)2)a).
6.
MHz band.
7.
8.
gain of the antenna exceeds 6 dBi.
9. Therefore reduced PSD limits are as follows:

8 dBi Antenna :

o SISO Port 1: limit of 11 dBm / 1 MHz has been reduced by 2 dB to 9 dBm /1 MHz

o MIMO Port1+2: limit of 11 dBm / 1 MHz reduced by 2 dB + 10 Log (2) to 5.9 dBm/ 1 MHz

o MIMO Port1+2+3: limit of 11 dBm /1 MHz reduced by 2 dB + 10 Log (3) to 4.2 dBm/1MHz

o MIMO Port1+2+3+4: limit of 11 dBm / 1 MHz reduced by 2 dB + 10 Log (4) to 2.9 dBm/1MHz
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Test setup:

Test Laptop

(Test Configuration) Port 1
l Port 2
EUT RF Switchin
(4x4 MIMO) ching RE
Matrix
Port 3 Attenuator
Port 4 .
Power Supply Spectrum
Analyzer
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 48Mbit / SISO / Port 1 / PWL 13/8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -1.3 15 0.2 9 8.8 Complied

Results: 802.11a /20 MHz / 48Mbit / SISO/ Port 1/ PWL 13 /8 dBi Antenna/Port 1

Result: Pass

Spectrum o

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT 57y VBW 3MHz  Mode Auto FFT

SGL Count 200/200

@17m View

M1[1] 1.26 dBm|

30 5.498424110 GHZ]
20 dBm

10d

od S P

e I~ N I
ey / \
/
/|

204 7 \

30 d /

40 de

S0

50 dem

CF 5.5 GHz 32001 pts 8pan 30.0 MHz
— — SLEIELELES,

-

11808763
Pate: 21 FEB.2020 07.24.15

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 48Mbit / SISO / Port 1 / PWL 18/8 dBi Antenna

Duty Cycle FEte
Channel O £ P10 Cor)r/ecétlion ComEsizd il Margin (dB) Result
(dBm/MHz) (B PSD (dBm/MHz) 9
(dBm/MHz)
Bottom+1 3.3 1.5 4.8 9 4.1 Complied
Middle 34 1.5 4.9 9 4.1 Complied
Top-1 3.6 15 5.1 9 3.9 Complied

Results: 802.11a /20 MHz / 48Mbit / SISO / Port 1 / PWL 18/ 8 dBi Antenna/ Port 1

Spectrum = Spectrum =
Ref Level 35.00 dom  Offset 26.05 0B @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26.05 0B @ RBW 1 MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
M1[1] 3.30 dBm| M1[1] 3.37 aBm|
a0d 5.517234460 GHz a0d 5.573373960 GHz
20 dBm 20 dBm
10 10
x 1 = 3
v - — . | SN S [
/ \ A\
10 - ; 10 /
1
f
/ / \
20 / 20
30 d -3, -
__f/ \
<0 d -0 de
50 50
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
GHIRNARE) wo GHIRNARE) wo
11908763 11908763
ate: 22FEB.2020 164418 ate: 22FEB.2020 16:51:05
Bottom+1 Channel Middle Channel

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 20d8 SWT  57us  VBW 3MHz
SGL Count 200/200

@ 17m View

=)

Mode Auto FFT

3.64 dBm)
5.676716980 GHe|

mi[1]

CF 5.68 GHz
aig

32001 pts Span 30.0 MHz

11909763
Pate: 22 FEB.2020 17.03.41

Top-1 Channel

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 48Mbit / SISO / Port 1 / PWL 15/8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -0.4 15 11 9 7.9 Complied

Results: 802.11a/ 20 MHz / 48Mbit / SISO / Port 1 / PWL 15/ 8 dBi Antenna/ Port 1

Result: Pass

Ref Level 35.00 dgm
o At 20d8  SWT

SGL Count 200/200

Offset 26.85 d8 & RBW 1 MHz

STps VBW 3 MHz  Mode Auto FFT

®1Rm View

M1[1]

0.43 dBm

5.695787940 GHz]

-60 dBm

CF 5.7 GHz

32001 pts

SEEIII 30.0 MHz

-

11808763
Pate: 22 FEB 2020 17.09.56

Top Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / SISO / Port 1 / PWL 13 /8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -2.2 1.7 -0.5 9 9.5 Complied

Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1/ PWL 13/ 8 dBi Antenna/ Port 1

Spectrum o
RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT 57y VBW 3MHz  Mode Auto FFT
SGL Count 200/200
@17m View
M1[1] 2.18 dBm|
30 5.494292680 GHZ]
20 dBm
10d
o 1K
0 - L — — -
s , R
/ \
/]
204 : |
/f \
30 d
-
|- \“-.
40 de
S0
50 dem
CF 5.5 GHz 32001 pts 8pan 30.0 MHz
— — SLEIELELES,
LU
11908763
jDate: 21 FEB 2020 07-25:52

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / SISO / Port 1 / PWL 18 /8 dBi Antenna

Port 1 PSD

Duty Cycle

Port 1
Corrected

Limit

Channel (dBm/MHz) Cor(r;é:;uon PSD (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 3.0 1.7 4.7 9 4.3 Complied

Middle

3.0

1.7

4.7

Complied

Top-1

2.8

1.7

4.5

Complied

Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1/ PWL 18/ 8 dBi Antenna/ Port 1

Spectrum = Spectrum =
Ref Level 35.00 dom  Offset 26.05 0B @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26.05 0B @ RBW 1 MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
Mi[1] 3.02 dBm| Mi[1] 3.00 dBm|
wem—————r— [ 552360 4260 GHz| a0d 5.576803220 GHz
20d 20d
10d 10d
0 d8 = S ~| 0 T -
/
-10 B i .10 dB
/ \ /’ \
-20dB 20 A
K 30
—‘/w R ~J
-0 de -0 de
S04 S04
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
LU LU
11908763 11908763
ate: 22FEB.2020 164557 ate: 22FEB.2020 16:52:28

Bottom+1 Channel

=)

po ALt
SGL Count 200/200

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
2008 SWT

5.7 VBW 3MHz  Mode Auto

FFT

@ 1°m View

mi[1]

2.80 dBm)
5.684358300 GHe|

CF 5.68 GHz

32001 pts

Span 30.0 MHz

aig

11909763
Pate: 22 FEB.2020 17.05.04

Middle Channel

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / SISO / Port 1 / PWL 15/8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -0.9 1.7 0.8 9 8.2 Complied

Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1 / PWL 15/ 8 dBi Antenna/ Port 1

M1[1] 0.85 dBm|
20d 5.701230900 GHZ|
20 dBm:
10 di
D d 1
e N
-10dl i
/ \
-20 di
i ~ ]
-40 dBy
-50di
50 dBm-
CF 5.7 GHz GZU_IJ[ pts SEall 30.0 MHz
)i (I we
11908763
POate: 22 FEB 2020 17:11:19
Top Channel
Result: Pass
Page 529 of 760

Ref Level 35.00 dgm

jo At 20ds SWT
SGL Count 200/200

Offset 26.85 08 & RBW 1 MHz
5.7 s

VBW 3 MHz  Mode Auto FFT

®1Rm View

)

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 /SISO / Port 1 / PWL 13/ 8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -0.5 1.1 0.6 9 8.3 Complied

Results: 802.11n / HT20/ MCS2 /SISO /Port 1 /PWL 13 /8 dBi Antenna/ Port 1

Result: Pass

Ref Level 35.00 dgm
o At 20d8  SWT

SGL Count 200/200

Offset 26.85 d8 & RBW 1 MHz

STps VBW 3 MHz  Mode Auto FFT

®1Rm View

M1[1]

0.46 dBm

5.502698040 GHZ|

-60 dBm

CF 5.5 GHz
Pe—

32001 pts

SEEIII 30.0 MHz

-

11808763
Pate: 22 FEB 2020 17.21:18

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 /MCS2 /SISO / Port 1 /PWL 18/ 8 dBi Antenna

Port 1 PSD

Duty Cycle

Port 1
Corrected

Limit

Channel (dBm/MHz) Cor(r;é:;uon PSD (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 4.4 1.1 55 9 35 Complied

Middle

4.0

1.1

51

3.8

Complied

Top-1

4.4

11

55

3.5

Complied

Results: 802.11n /HT20/ MCS2 /SISO / Port 1/ PWL 18/ 8 dBi Antenna/ Port 1

Spectrum = Spectrum =
Ref Level 35.00 dom  Offset 26.05 0B @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26.05 0B @ RBW 1 MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
Mi[1] .37 dBm| Mi[1] .00 dBm|
a0d 55270 GHz| u 5.586884780 GHz
20d 20d
10d - 10d
—— SN RSN I N . S
0ds 0ds
/ /
/ \ / A
-10 8 ¥ -10d8
/ \ { \
/ \ / \
/ \ / \
20 7 20d .
\ /
\ /
‘ ) \
30 d 30 d
— e L. -
-0 de <0 d
S04 S04
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
LU LU
11908763 11908763
ate: 22FEB.2020 17.45.23 ate: 22FEB.2020 17:51:49

Bottom+1 Channel

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1°m View

mi[1] 4.37 dBm|
30 df 5.681238400 GHz|

CF 5.68 GHz
aig

Span 30.0 MHz

32001 pts

11909763
Pate: 22 FEB.2020 18.05.35

Top-1 Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 /SISO / Port 1/ PWL 15/ 8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Top 1.3 11 24 9 6.5 Complied

Results: 802.11n / HT20/ MCS2 /SISO /Port 1 /PWL 15/ 8 dBi Antenna/ Port 1

Offset 26.85 08 & RBW 1 MHz
VBW 3MHz  Mode Auto FFT

Ref Level 35.00 dgm
o At 20d8 SWT 57 ys
SGL Count 200/200

@17m View

M1[1] 1.31 dBm|

-60 dBm

CF 5.7 GHz 32001 pts
—

-
)il ] (I v

SEEIII 30.0 MHz

11808763
Pate: 22 FEB 2020 17.26:51

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS6 / SISO / Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -15 2.1 0.6 9 8.4 Complied

Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 13 /8 dBi Antenna/ Port 1

Result: Pass

Spectrum o
RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT 57y VBW 3MHz  Mode Auto FFT
SGL Count 200/200
@17m View
M1[1] 1.49 dBm|
30 5.498712850 GHZ]
20 dBm
10d
od .
//—\/ - e -
-10di
/ \
4
/ \
204 7 T
/ \
30 d
L T
40 de
S0
50 dem
CF 5.5 GHz 32001 pts 8pan 30.0 MHz
— — SLEIELELES,
LU
11908763
jDate: 22 FEB 2020 17:22:46

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20/ MCS6 / SISO / Port 1/ PWL 18/ 8 dBi Antenna

Channel

Port 1 PSD
(dBm/MHz)

Duty Cycle
Correction
(dB)

Port 1
Corrected
PSD
(dBm/MHz)

Limit

(dBm/MHz2)

Margin (dB)

Result

Bottom+1

2.8

21

4.9

4.1

Complied

Middle

3.3

21

54

3.6

Complied

Top-1

3.1

21

52

3.8

Complied

Results: 802.11n / HT20 / MCS6 /SISO / Port 1 / PWL 18 /8 dBi Antenna/Port 1

- Spectrum =
Ref Level 35.00 dom  Offset 26.05 0B @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26.05 0B @ RBW 1 MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
Mi[1] 2.79 dBm| Mi[1] 3.25 dBn
a0d 5.522280870 GHz a0d 5.577367580 GHz
20d 20d
10d 10d
i
0 de — L 0ds e Bt BN P Rt
o / o \
/ \ / \
20 ey : \ 204 A
30 df 04
EE — 02 =
<0 d -0 de
S04 S04
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
LU LU
11908763 11908763
ate: 22FEB.2020 174549 ate: 22 FEB.2020 17:53.28

Bottom+1 Channel

Middle Channel

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 17m View

=)

mi[1]

5.685014530 GHz|

CF 5.68 GHz
aig

32001 pts Span 30.0 MHz

11909763

Pate: 22 FEB.2020 18.08.57

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20/ MCS6 / SISO / Port 1/ PWL 15/ 8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -0.2 2.1 1.9 9 7.1 Complied

Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 15/ 8 dBi Antenna/ Port 1

Spectrum =
RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o att 2008 SWT  S7ps  VBW 3MHz
SGL Count 200/200

@17m View

Mode Auto FFT

M1[1] 0.17 dBm|
30 d

5703238960 GHZ|

-60 dBm

CF 5.7 GHz 32001 pts
—

SEEIII 30.0 MHz

-

LU
11908763
Joate: 22 FEB 2020 17.30:14

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE:

13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /HT20/ MCS2 / SISO/ Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -0.8 0.7 -0.1 9 9.1 Complied

Results: 802.11ac / HT20/ MCS2 /SISO / Port 1 / PWL 13/ 8 dBi Antenna/Port 1

Result: Pass

jo At

Ref Level 35.00 dgm

Offset 26.85 dg
2008 SWT STps

SGL Count 200/200

w RBW 1 MHz

VBW 3 MHz  Mode Auto FFT

®1Rm View

M1[1]

0
5.502636170

79 dBm)|
GHZ]

-60 dBm

CF 5.5 GHz
Pe—

-

32001 pts

11808763

Pate: 22 FEB 2020 17.36:03

SEEIII 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 /SISO / Port 1/ PWL 18/ 8 dBi Antenna

Duty Cycle FEte
Channel O £ P10 Cor)r/ec}[/ion ComEsizd il Margin (dB) Result
(dBm/MHz) (B PSD (dBm/MHz) 9
(dBm/MHz)
Bottom+1 2.8 0.7 35 9 55 Complied
Middle 4.3 0.7 5.0 9 4.0 Complied
Top-1 3.9 0.7 4.6 9 4.4 Complied

Results: 802.11ac / HT20 /MCS2 /SISO /Port 1 /PWL 18/ 8 dBi Antenna /Port 1

Spectrum = Spectrum =
Ref Level 35.00 dom  Offset 26.05 0B @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26.05 0B @ RBW 1 MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
Mi[1] 2.77 dBm| Mi[1] .27 dBm|
a0d 5.523818320 GHz a0d 5.582408360 GHz
20d 20d
10d 10d -
1 —
- D e - -~ — -
/| \ /
100 dby Ff \‘ 10 dB ;' it
f \ { \
[ \ / \
-20dB Y 20d
/ \ \
30 d / 30 d
-+ I L -
-0 de -0 de
S04 S04
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
LU LU
11908763 11908763
ate: 24 FEB.2020 09:31.28 ate: 24 FEB.2020 093759

Bottom+1 Channel

&

po ALt
SGL Count 200/200

20d8  SWT

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
VBW 3MHz  Mode Auto FFT

5.7

@ 1°m View

mi[1] 3.93 dBm|

5.676161060 GHe|

CF 5.68 GHz

32001 pts

Span 30.0 MHz

aig

11909763
Pate: 24 FEB.2020 09:50:39

Result: Pass

Top-1 Channel

Middle Channel

®
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS2 /SISO / Port 1/ PWL 15/ 8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Top 0.7 0.7 14 9 7.6 Complied

Results: 802.11ac / HT20/ MCS2 /SISO / Port 1 / PWL 15/ 8 dBi Antenna/Port 1

Result: Pass

Ref Level 35.00 dgm

jo At 20ds SWT
SGL Count 200/200

Offset 26.85 08 & RBW 1 MHz
5.7 s

VBW 3 MHz

Mode Auto FFT

®1Rm View

M1[1]

0.74 dBm|
GHZ]

5695438270

-60 dBm

CF 5.7 GHz

32001 pts

-

11808763

Pate: 24 FEB 2020 09.57:22

SEEIII 30.0 MHz

Top Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /HT20/ MCS6/ SISO / Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -1.8 2.0 0.2 9 8.8 Complied

Results: 802.11ac / HT20/ MCS6 /SISO / Port 1 / PWL 13/ 8 dBi Antenna /Port 1

Result: Pass

Ref Level 35.00 dgm
o At 20d8  SWT
SGL Count 200/200

Offset 26.85 d8 & RBW 1 MHz

STps VBW 3 MHz  Mode Auto FFT

®1Rm View

M1[1]

1.81 dBm|
5.502846160 GHZ|

10
\
A
204 - L
04 / \\
e ~.
| —
40 dp
S04
60 dem
CF 5.5 GHz 32001 pts Span 90.0 MHz
s - —

11808763
Pate: 22 FEB 2020 17.37:25

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS6/ SISO / Port 1/ PWL 18/ 8 dBi Antenna

Duty Cycle FEte
Channel O £ P10 Cor)r/ec}[/ion ComEsizd il Margin (dB) Result
(dBm/MHz) (B PSD (dBm/MHz) 9
(dBm/MHz)

Bottom+1 1.0 2.0 3.0 9 6.0 Complied
Middle 3.1 2.0 51 9 3.9 Complied
Top-1 3.0 2.0 5.0 9 4.0 Complied

Results: 802.11ac / HT20 / MCS6 / SISO / Port 1 / PWL 18 /8 dBi Antenna /Port 1

Spectrum i T Spectrum i T
d i 5.519 .,ﬂ::i.ﬂ;ﬂ‘fi‘,‘ 30 d i 5.5 -’*‘1<";;3<"33f"::’“

v _ el . v e P N

e / \ e / N

20 ", / \\\ -20 df J/ \‘

AN
|2 n ~ | 20 =
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)i LU )i LU

Bottom+1 Channel

&

po ALt 20ds SWT

SGL Count 200/200

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
VBW 3MHz  Mode Auto FFT

5.7

@ 1°m View

mi[1] 2.99 dBm|

5.673016780 GHz|

CF 5.68 GHz

32001 pts

Span 30.0 MHz

aig

11909763
Pate: 24 FEB.2020 0952115

Result: Pass

Top-1 Channel

Middle Channel

®
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /HT20/ MCS6 / SISO/ Port 1/ PWL 15/ 8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -0.2 2.0 1.8 9 7.2 Complied

Results: 802.11ac / HT20/ MCS6 / SISO / Port 1 / PWL 15/ 8 dBi Antenna/Port 1

Spectrum w

Ref Level 35.00 dgm
o att

Offset 26.85 08 & RBW 1 MHz
2008 SWT  S7ps  VBW 3MHz
SGL Count 200/200

Mode Auto FFT

Result: Pass

®1Rm View

M1[1]

0.19 dBm|
5.706171370 GH|

-60 dBm

CF 5.7 GHz

32001 pts

SEEIII 30.0 MHz

-

11808763

POate: 24 FEB 2020 09.56:46

Top Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3/ SISO/ Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle RO &
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -5.1 1.4 -3.7 9 12.7 Complied
Middle -4.0 1.4 -2.6 9 11.6 Complied
Top -3.8 1.4 -2.4 9 11.4 Complied
Results: 802.11n / HT40 / MCS3/ SISO / Port 1 / PWL 13 /8 dBi Antenna/Port 1
Spectrum i T Spectrum i T
i N d i ‘,.‘.i,uj,:;‘u:\:f-‘::!
o s ™ ”‘”‘*“*’\\ o f“'""'_” B/ D e
2 'l \\ / \\
200 B T + 20 df f ¥
304 : \\ 304 : \\
] \\'* [arsn - P~
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
)i LU )i LU
Bottom Channel Middle Channel

po ALt 20ds SWT
SGL Count 200/200

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
VBW 3MHz  Mode Auto FFT

9.4ps

@ 1°m View

mi[1]

CF 5.67 GHz

32001 pts

aig

11909763
Pate: 24 FEB.2020 1028114

Span 60.0 MHz

Result: Pass

Top Channel

®
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS4 /SISO / Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle RO &
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -5.3 1.8 -3.5 9 12.4 Complied
Middle -4.9 1.8 -3.1 9 12.1 Complied
Top -4.5 1.8 -2.7 9 11.7 Complied
Results: 802.11n / HT40 / MCS4 / SISO /Port 1 / PWL 13/ 8 dBi Antenna / Port 1
Spectrum i T Spectrum i T
d i 0d i :,:.»;4:5:\:12:‘,‘
o e — s B sl o |
ﬂ ] \ | \
200 e 7 T 20 B f +
30 d }‘ \ -30 A \
— — ,‘—f_/ [
[0t — 40 dB
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
)i LU )i LU
Bottom Channel Middle Channel

&

po ALt 20ds SWT
SGL Count 200/200

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
VBW 3MHz  Mode Auto FFT

9.4ps

@ 1°m View

mi[1]

5.67746790 GHz

4.54 dBm)

CF 5.67 GHz

32001 pts

aig

11909763
Pate: 24 FEB.2020 10:29:35

Span 60.0 MHz

Result: Pass

Top Channel

®
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40/ MCS3 /SISO /Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle FEte
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -4.7 2.3 -2.5 9 114 Complied
Middle -3.6 2.3 -1.3 9 10.3 Complied
Top -4.2 2.3 -1.9 9 10.9 Complied
Results: 802.11ac / HT40 / MCS3 /SISO / Port 1 / PWL 13 /8 dBi Antenna /Port 1
Spectrum i T Spectrum i T
d i -,.‘-‘u,-H::f.n:f-‘f;, e i |P—Hf-::f'“HH
O e e e
20 dor ;l \“ 204 .’ﬂ \“

. \ /
W"/ ~— i —
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz

)i LU )i LU

Pate: 24 FEB.2020 10:35.54

Pate: 24 FEB.2020 13.36:38

Bottom Channel

Middle Channel

&

po ALt 20ds SWT
SGL Count 200/200

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

9.4us VBW 3MHz  Mode Auto FFT

@ 1°m View

mi[1]

5.68135840 GHz

4.20 dBm)

CF 5.67 GHz

32001 pts

aig

11909763
Pate: 24 FEB.2020 10:52.07

Span 60.0 MHz

Result: Pass

Top Channel

®
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40/ MCS4 / SISO / Port 1/ PWL 13/ 8 dBi Antenna

Channel

Port 1 PSD
(dBm/MHz)

Duty Cycle
Correction
(dB)

Port 1
Corrected
PSD
(dBm/MHz)

Limit

(dBm/MHz2)

Margin (dB)

Result

Bottom

-5.4

2.6

-2.8

11.8

Complied

Middle

-4.2

2.6

-1.6

10.6

Complied

Top -4.4 2.6 -1.8 9 10.8 Complied
Results: 802.11ac / HT40 /MCS4 /SISO /Port 1 /PWL 13 /8 dBi Antenna /Port 1
Spectrum T Spectrum T
Ref Level 35.00 dom  Offset 26.05 0B @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26.05 0B @ RBW 1 MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] 5.36 dBm| m1[1] 4.25 dBm|
a0d 5.50494700 GHz| a0d 5.58088780 GHz|
20d 20d
10d 10d
0de ] 0ds T
[P R - S [ N R R S N N
0w : - -10 8 £ i
e / \ . / \
20 de ; ¥ -2 i 1
/ \ 4
304 / A 304 /
et [ Eop o
S04 S04
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz
)i LU )i ] LU
11908763 11908763
bate: 24 FEB.2020 103717 ate: 24 FEB.2020 133403

Bottom Channel

Middle Channel

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1°m View

mi[1]

4.40 dBm)
5.67529860 GHz

P

CF 5.67 GHz
aig

32001 pts

11909763
Pate: 24 FEB.2020 105333

Span 60.0 MHz

Top Channel

Result: Pass

®
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UL INTERNATIONAL GERMANY G
TEST REPORT VERSION 1.0

MBH

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /HT80/MCS1 /SISO /Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle RO &
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -7.1 2.8 -4.3 9 13.3 Complied
Top -6.6 2.8 -3.8 9 12.8 Complied
Results: 802.11ac / HT80 / MCS1 / SISO / Port 1 /PWL 13 /8 dBi Antenna/Port 1
Spectrum 1 = Spectrum 1 =
o TaE SWT ity VEW M Made AuoFFT bt e oW 1y VBN 3M Mode AuaFFT
:;iﬂ e m1[1] s f.ur’u--\j :;iﬂ = 11[1] ) 6. r’u--\'
20 dBm 20 dBm
-10 B s o wk'\ -10d =l Lot T D mfl;
f | If i
0 dBm: / 0 dBm: J \
[ | ’f ‘
-30 di “ ‘\ -30 di 3
i _/ \\h A asramread f‘/ \\Hn‘_ ]
ﬂl Gsz 32001 ﬂs SEan 120.0 MHz CF 5.61 Gsz :Ell]l pts SEan 120.0 MHz
] ARNRNNARY e ARNRNNARY e
Top Channel

Bottom Channel

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac /HT80/ MCS8/ SISO/ Port 1/ PWL 13/ 8 dBi Antenna

Duty Cycle RO &
Channel PO L S0 Cor)r/ec)t/ion ComEsizd Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -9.0 4.1 -4.9 9 13.9 Complied
Top -8.6 4.1 -4.5 9 135 Complied
Results: 802.11ac / HT80 / MCS8 / SISO / Port 1 /PWL 13 /8 dBi Antenna/Port 1
Spectrum 1 = Spectrum 1 =
e rm ST M VEW I Made o FFT b T am S atim . VEW I vade o FFT
20 dBm 20 dBm
-10 Z -10 J.
f H\/’“’"‘w\'j“""'\" h\ / = ‘h‘"# | |’ "u‘ F‘\ /_\ ™ \I
0 d |E 0 dem " I
I \ | i
30 di f - -30 di 7
Bl ~ = T "J/ \‘ Al
CF 5.53 GHZw 32001 ﬂs SEan 120.0 MHz CF 5.61 GHZw :Ell]l pts SEan 120.0 MHz
] ARNRNNARY e ARNRNNARY e
Bottom Channel Top Channel

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -3.9 1.5 -2.4 -3.6 1.5 -2.1
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -2.4 -2.1 0.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 04 5.9 55 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna/ Port 1

Result: Pass

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

3.89 dBm)|
5.501342460 GHz]

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763
Pate: 21 FEB 2020 16:34.16

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna/ Port 2

<f

Ref Level 35.00 dgm
o At 20 d8
SGL Count 200/200

Offset 26.85 08 & RBW 1 MHz
SWT  57ps  VBW 3MHz  Mode Auto FFT

@ 1Rm View

M1[1]

3.55 dBm)|
5.498946280 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

aig

11808763
Pate: 21 FEB 2020 168:35:35

Span 30.0 MHz

Result: Pass

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 19 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 1.0 1.5 25 0.4 1.5 1.9
Middle 1.1 1.5 2.6 0.0 1.5 1.5
Top 1.3 15 2.8 0.7 15 2.2
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 2.5 1.9 5.0
Middle 2.6 1.5 5.1
Top 2.8 2.2 5.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 5.0 5.9 0.9 Complied
Middle 51 5.9 0.8 Complied
Top 5.2 5.9 0.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] 1.03 dBm| m1[1] 1.07 dBm|
a0d 5.522327740 GHz a0d 5.582505860 GHz
204 204
10 df 10 df
0 / — 0 =
10 \ -10 dy
1
/ \ /
20 \ 20
-30d -30d
| ~_] | ~
-40d -40dp
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 Wiz CF 5.58 GHz 32001 pts Span 30.0 MHz
- . - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 11 MAR 2020 120252 pate 11 MAR 2020 120803

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

po ALt 20d8  SWT S5.7us VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] 1.34 dBm|
5.702404610 GHz|

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate: 21 FEB.2020 17.33.04

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] 0.35 dBm| m1[1] -0.02 dBm|
a0d 5.526052310 GHz a0d 5.582308050 GHz
204 204
10 df 10 df
0B — 0 -
/i [
\
10 7 \ -10 d \\
1
1l
20 / \ 20 /
30d 30d \
s
| ~ |- ~_ |
-40d -40dp
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate 11 MAR 2020 120257 Pate 11 MAR 2020 12.08.08
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] 0.69 dBm|
a0d 5.698245990 GHz
204
10 df
0 — e —
/ \
10 08 .
fl \
204 ! \
30 df =
/_/ —
-40dp
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il J CRNRRARRY wa
11909763
ate: 21 FEB.2020 17:34.24
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -3.9 1.7 -2.2 -4.4 1.7 -2.7
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -2.2 2.7 0.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.4 5.9 55 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna/ Port 1

Result: Pass

<f

Ref Level 3500 dém  Offset 26.85 08 &
o At 2008 SWT  57ps
SGL Count 200/200

RBW 1 MHz
VBW 3 MHz  Mode Auto FFT

@ 1Rm View

M1[1]

3.83 dBm)|
5.497613200 GHg|

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

aig

11808763

Pate: 21 FEB 2020 18:36:55

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200
@ 1Rm View

<f

Mi[1] +.40 dBm
5.505367960 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 21 FEB 2020 16:36:14

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 19 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 1.0 1.7 2.7 0.2 1.7 1.9
Middle 1.1 1.7 2.8 0.3 1.7 2.0
Top 0.8 1.7 2.5 0.7 1.7 2.4
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 2.7 1.9 5.3
Middle 2.8 2.0 5.3
Top 2.5 2.4 5.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 5.3 5.9 0.6 Complied
Middle 5.3 5.9 0.6 Complied
Top 5.4 5.9 0.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 19 /8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] 1.00 dBm| m1[1] 1.11 dBm|
a0d 5.513555830 GHz a0d 5.581779320 GHz
204 204
10 df 10 df
n / — - ' =
\
\
. J \ o / \
/ | 1
\
-20 dém / -20 dém \
-30d -30d
| / -—___‘1 |- // —
-40dp -40dp
50 dey s0d
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 21 FEB.2020 164858 pate 11 MAR 2020 12.07:21

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

[ 17m View

mi[1] 0.79 dBm
5.698463490 GHz|

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate: 21 FEB.2020 17.35.47

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

f@17m View @17m view

m1[1] 0.15 dBm| m1[1] 0.27 dBm|

a0d 5.522705540 GHz a0d 5.584153930 GHz

204 204

10 df 10 df

B B X
v / —— < __‘_\ 0 /— 1 -\
!
0ds i \ 0ds I \
fi i

204 i 204 ! \

-30d — 30 :/ ~
|- —] | —
-40dp -40dp

50 dey 50 der

60 d 60 d

CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz

- -
CRNRRARRY wa CRNRRARRY wa

11909763 11909763
pate: 21 FEB.2020 165017 Pate: 11 MAR 2020 12.07:26

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

0.66 dBm
5.699060650 GHz|

60 dBm-

CF 5.7 GHz 32001 pts

-

I v
11908763
bate 21 FEB.2020 17:37.08

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS0 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
m z m z
dBm/MH dBm/MH
Bottom -2.9 0.5 -2.4 -3.3 0.5 -2.8
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -2.4 -2.8 0.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.4 5.9 55 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020
Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57ps
SGL Count 200/200

@17 View

<f

VBW 3 MHz  Mode Auto FFT

M1[1]
30d

2.86 dBm)|
5.494497980 GHy|

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

Span 30.0 MHz
aig

11808763
Pate: 21 FEB 2020 174157

Bottom Channel
Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Result: Pass

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

SGL Count 2004200

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT

@ 1Rm View

M1[1]

3.26 dBm)|
5.492898660 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

Span 30.0 MHz

aig

11808763
Pate: 21 FEB 2020 17.43:16

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 2.1 0.5 2.6 1.5 0.5 2.0
Middle 2.5 0.5 3.0 1.4 0.5 1.9
Top 1.9 0.5 2.4 1.3 0.5 1.8
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 2.6 2.0 5.3
Middle 3.0 1.9 5.4
Top 2.4 1.8 4.9
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 5.3 5.9 0.6 Complied
Middle 5.4 5.9 0.5 Complied
Top 4.9 5.9 1.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020
Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS0 / MIMO / Port 1+2 / PWL 19 /8 dBi Antenna/ Port 1
Spectrum [5] Spectrum [5]
Ref Level 35.00 d&m  Offset 26.35 dB @ RBW 1MHz Ref Level 35.00 dém  Offset 26.35 dB @ RBW 1MHz
jo Attt 20d8  SWT 5.7us YBW 3 MHz  Mode Auto FFT jo Attt 20dB  SWT 5.7us YBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 1Rm View @ 1Rm View
0d i .‘..s.'/:aru:a‘»lwll[-‘::: 0d i 5 wilzgs:\‘l[-‘:::
20 20
10 10d
v N R U & S , [ B S S N A
10 0 de y A
ﬂ/ \\ / \
20 df + AN -20 dBm f ‘\\
-30d -30 /
I S I R
-40 dei -40 df
50 dBm: -50 dBm:
-60 dem: -60 dem:
CF 5.52 GHz 32001 pts SEan 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il GITINIAD e i i GITINIAD e
11909763 11909763
Pate: 11 MAR 2020 121617 Pate: 11 MAR 2020 12.20:48
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 d&m  Offset 26.35 dB @ RBW 1MHz
jo At 20d8  SWT 5.7 us VBW 3 M-z Mode Auto FFT
SGL Count 200/200
@ 1°m View
e i 5.701 \w‘z;flu[-‘::f‘
20
10d
0 o — A e
10 e LY
/ Y
20 ,’(‘ \\
30 o / \
Fr =
50 dBm:
-60 dBm
CF 5.7 GHz 32001 pts SEan 30.0 MHz
)il ] GITINIAD e
11909763
Pate: 11 MAR 2020 123136
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] 1.48 dBm| m1[1] 1.44 dBm|
u 5.521663070 GHz a0d 5.578877850 GHz
20 20
10 10
_ x| ¥
0 — 0 d
\ 4"
10 \\ -10 o -
7 i '
f \ / \
» / \ » / \
20 / y 20 dBm /
30d / -30d \
A M A
Z0d -40d
50 df 50 df
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
pate 11 MAR 2020 121822 pate 11 MAR 2020 122053

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] 1.27 dBm|
5.702367110 GH|

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate. 11.MAR 2020 12.31.41

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.1 1.6 -2.5 -3.5 1.6 -1.9
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -2.5 -1.9 0.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.8 5.9 5.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200

@ 1Rm View

<f

Mi[1] +.05 dBm
0d 5.497481950 GHz

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

Span 30.0 MHz
aig

LU
11308763
Joate: 21 FEB 2020 174438

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200
@ 1Rm View

<f

Mi[1] 3.49 dBm
0d 5.495802940 GHz

~ e

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts EEﬂn 30.0 MHz
aig T

11808763
Pate: 21 FEB 2020 17.45.57

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 0.8 1.6 2.4 0.0 1.6 1.6
Middle 0.4 1.6 2.0 -0.6 1.6 1.0
Top 1.4 1.6 3.0 -0.2 1.6 1.4
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 2.4 1.6 4.7
Middle 2.0 1.0 4.2
Top 3.0 1.4 5.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 4.7 5.9 1.2 Complied
Middle 4.2 5.9 1.7 Complied
Top 5.1 5.9 0.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] 0.77 dBm| m1[1] 0.38 dBm|
a0d 5.513505200 GHz a0d 5.573693630 GHz
204 204
10 df 10 df
0 =t 048 — —
7 4T
108 108 / At
/ Y \
/ \‘ ﬂ" \
204 / 2008 / !
-30d -30d
// |~ ——q
-40dp 408
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
pate: 21 FEB.2020 175336 pate: 21 FEB.2020 180229

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

5696392610 GHz|

1.36 dBm|

60 dBm-

CF 5.7 GHz 32001 pts

-

11909763
Pate: 21 FEB.2020 18.289.09

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -0.02 dBm| m1[1] -0.62 dBm|
u 5.518841290 GHz a0d 5.575550760 GHz
20 20
10 10
0 L] — — 0 -
— — N /___i_, —
10 f T 10 1 v
/ { A\
/ \ / \
20 20 4
/
30d 30d -
|~ ~J | —]
-40d 40d
50 df 50 df
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- . - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 21 FEB.2020 17:5455 pate: 21 FEB.2020 18.03:48

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] -0.22 dBm
5.702983030 GH|

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate: 21 FEB.2020 18:30.28

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
m z m z
dBm/MH dBm/MH
Bottom -3.0 0.5 -2.5 -2.5 0.5 -2.0
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -2.5 -2.0 0.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.3 5.9 5.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

<f

Mi[1] 3.02 dBm
5.493462080 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 21 FEB 2020 18:35:26

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Result: Pass

jo Al

<f

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

2008 SWT 57ps VBW 3 MHz  Mode Auto FFT

SGL Count 2004200

@ 1Rm View

M1[1]

5.497637570 GHg]

2.50 dBm|

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

11808763

aig

Pate: 21 FEB 2020 18:36:45

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 2.7 0.5 3.2 1.7 0.5 2.2
Middle 2.6 0.5 3.1 1.8 0.5 2.3
Top 2.1 0.5 2.6 2.2 0.5 2.7
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 3.2 2.2 5.3
Middle 3.1 2.3 5.0
Top 2.6 2.7 5.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 5.3 5.9 0.6 Complied
Middle 5.0 5.9 0.9 Complied
Top 5.2 5.9 0.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 1

Spectrum

]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum

]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

60 dBm-

CF 5.7 GHz 32001 pts

Span 30.0 MHz

-

11909763
Pate: 21 FEB.2020 192857

Top Channel

Result: Pass

o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] 2.72 dBm| m1[1] 2.57 dBm|
a0d 5.526307300 GHz a0d 5.586481670 GHz
204 204
10 df 10 df
.y SN N N P S Sy .y R S S R
/| ! \
\
. / \ o / \
/ \ / \
/ \ / \
20 v 20d 1 L
/ \ / \
-30d A -30d \
| N | —
“40de 40db
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
Date: 21 FEB.2020 18:49.16 Pate 11 MAR 2020 122817
Bottom+1 Channel Middle Channel
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
(@17m view
m1[1] 2.06 dBm|
a0d 5.693412390 GHz
204
10 df
P — P (S — | —
) [ -
i';
10 dey 7
/ Y
I 1
-20d

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] 1.65 dBm| m1[1] 1.78 dBm|
a0d 5.517586950 GHz a0d 5.582121500 GHz
204 204
10 df 10 df
K N | . T
0 - 08 —
/ \ \
0ds / \ 0ds
/ / \
/ \ / \
d / \ g / \
-20d -20d y
\ / \
30d -30d
-40d -40dp
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
ate: 21 FEB.2020 185035 pate 11 MAR 2020 122822

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

2.19 dBm)
702159000 GHz

60 dBm-

CF 5.7 GHz 32001 pts

-

I v
11908763
bate 21 FEB.2020 193018

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
m z m z
dBm/MH dBm/MH
Bottom -4.6 1.9 -2.7 -3.9 1.9 -2.0
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom 2.7 -2.0 0.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.3 5.9 5.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

<f

Mi[1] +.64 dBm
5.498822540 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 21 FEB 2020 18:36:07

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200

@ 1Rm View

<f

Mi[1] 3,90 dBm
20 d

5.502348360 GHz]

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

Span 90.0 HHz
- g
il LU

11808763

Pate: 21 FEB 2020 18:39.26

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -1.8 1.9 0.1 -2.6 1.9 -0.7
Middle 1.2 1.9 3.1 0.1 1.9 2.0
Top 0.4 1.9 2.3 0.2 1.9 2.1
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom+1 0.1 -0.7 2.2
Middle 3.1 2.0 4.9
Top 2.3 2.1 4.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.2 5.9 3.7 Complied
Middle 4.9 5.9 1.0 Complied
Top 4.6 5.9 1.3 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 142 / PWL 19/ 8 dBi Antenna/Port 1
Spectrum [5] Spectrum [5]
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
a0d e .‘..F.‘/I,IH-\‘JI/:I[":%I—.{: u e 5 w:e+|»‘w‘u‘1\‘|[-‘:“|-l4:
20d 20
10d 10d
" /,-_/_\/—-—--"\/_“m—’——' 1“\_\ ! - T - N
104 10
7 ] \
20 / \ 20 dbm / \
/ / ™
e > |
|0 i -0 de
50 der 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il I v )il I v
11908763 11908763
ate: 11MAR 2020 12:35.09 ate: 11MAR 2020 12.28:44
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
(@1 view
a0d e .‘..,'ru,mj;;‘tiil[-‘ﬁ;:
20
10d
od P — —
-10 de £ A
{ \\
20d / \
N
30 d
<0 d
50 dB
£0d
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il I v
11908763
ate: 21 FEB.2020 19:31,38
Top Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 19/ 8 dBi Antenna/ Port 2

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -2.58 dBm| m1[1] 0.13 dBm|
a0d 5.517803510 GHz a0d 5.582276180 GHz
204 204
10 df 10 df
0 48 0 — -
¥ - —t T
— x\__\ K
0ds 0ds :
/ \ / \
/ \ / \
20 £ 20 df :
/ / \
30d -30d \‘
- ] L — ~]
L -40dp
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
Date: 11 MAR 2020 1235 14 Pate: 11 MAR 2020 12.28:49
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] 0.24 dBm|
a0d 5.697404140 GHz
204
10 df
0 x —
—
. /
-10 d \
\
/ \
20
-30 dBm>
- \—-\-1
-40d
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il J CRNRRARRY wa
11909763
pate: 21 FEB.2020 193257
Top Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -8.6 35 -5.1 -8.6 3.5 -5.1
Middle -8.3 35 -4.8 -8.4 3.5 -4.9
Top -7.6 35 -4.1 -9.3 35 -5.8
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -5.1 -5.1 -2.2
Middle -4.8 -4.9 -2.0
Top -4.1 -5.8 -1.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -2.2 5.9 8.1 Complied
Middle -2.0 5.9 7.9 Complied
Top -1.8 5.9 7.7 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

f@17m View f@17m View

m1[1] -8.63 dBm| m1[1] -8.25 dBm|

a0d 5.51834540 GHz| a0d 5.58377520 GHz|
20 20

10 10

0 0

|
0 X 10 T,
/ \ ! / \
f
a0 / \\ 20 : \
d / ) 4 f \
30 30
// /

. — —_—— e - e

50 df 50 df

60 d 60 d

CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz

- - .
CRNRRARRY wa [ )il J CRNRRARRY wa

11909763 11909763

ate: 21 FEB.2020 194028 ate: 22 FEB.2020 08:15:02

Bottom Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

[ 17m View

mi[1] -7.62 dBm
5.66757010 GHz

60 dBm-

CF 5.67 GHz 32001 pts Span 60.0 MHz

-
(TN we

11909763
Pate: 21 FEB.2020 195849

Top Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -8.59 dBm| m1[1] -8.38 dBm|
a0d 5.50500330 GHz| a0d 5.58754380 GHz|
204 204
10 df 10 df
08 0 d
o X o
[
ﬂ Y \ 1
o0 d J ! o / \.
20 df f ‘ 20 dfr i b
/ \ / \
30 df L 30 df .
P S s e S—
50 dey 50 dey
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
pate: 21 FEB.2020 19:41.47 pate: 22 FEB.2020 08:16:21

Bottom Channel

Spectrum

=)

Ref Level 35.00 dam
o At 20 d8
SGL Count 200/200

Offset 26.95 dB & RBW 1MHz
SWT  Q4yus  VBW Mz Mode Auto FFT

@®1Pm View

mi[1]

-9,32 dBm|
5.67853100 GHz

60 dBm-

CF 5.67 GHz

32001 pts

Span 60.0 MHz

-

11909763
Pate: 21 FEB.2020 20:00.08

Top Channel

Result: Pass

Middle Channel

)

Page 586 of 760

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor>rlec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.5 2.7 -6.8 -9.6 2.7 -6.9
Middle -8.3 2.7 -5.6 -9.1 2.7 -6.4
Top -7.8 2.7 5.1 -10.2 2.7 -7.5
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -6.8 -6.9 -4.6
Middle -5.6 -6.4 -3.7
Top -5.1 -7.5 -3.5
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -4.6 5.9 10.5 Complied
Middle -3.7 5.9 9.6 Complied
Top -3.5 5.9 9.4 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -9.51 dBm| m1[1] -8.34 dBm|
a0d 5.51333360 GHz| a0d 5.58360830 GHz|
204 20
10 df 10 df
08 08
X A
0 P —— P - 10 ——
f A
f A /
g / \ / !
20 dBm i t 20 / ¥
/ \
/ | / |
30d T 30d i
) S~ T ~L
|t vtar= o B
50 dey 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 Wiz CF 5.59 GHz 32001 pts Span 60.0 MHz
- . - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 085550 ate: 24 FEB.2020 1345:30

Bottom Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

po ALt 20ds SWT 9.4us VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] -7.79 dBm
5.67362800 GHz

60 dBm-

CF 5.67 GHz 32001 pts Span 60.0 MHz

-
(TN we

11909763
Pate: 22 FEB.2020 09:21.44

Top Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -9.62 dBm| m1[1] -9.08 dBm|
a0d 5.50252270 GHz| a0d 5.58493770 GHz|
204 204
10 df 10 df
08 08
0dp X S0de X,
i h\ A A ——
1
20 df ! \'\ -20d { \
f \ f |
/
W - - W / 1
] \ / \
I —
[serdem=— = EGEES S~
50 dey 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
- - .
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 085709 ate: 24 FEB.2020 1347:00

Bottom Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-10.18 dBm|
5.67493670 GHz

A e

60 dBm-

CF 5.67 GHz 32001 pts

Span 60.0 MHz

-

11909763
Pate: 22 FEB.2020 092303

Top Channel

Result: Pass

Middle Channel
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 13/ 8 dBi Antenna

Duty Cycle ol Duty Cycle ol 2
] Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.8 3.2 -8.6 -11.4 3.2 -8.2
Top -12.6 3.2 -9.4 -13.4 3.2 -10.2
Channel Corrected PSD Port 1 Corrected PSD Port 2 Port 1+2 Combined
(dBm/MHz) (dBm/MHz) PSD (dBm/MHz)
Bottom -8.6 -8.2 -5.0
Top -9.4 -10.2 -7.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -5.0 5.9 10.9 Complied
Top -7.1 5.9 13.0 Complied

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 13 /8 dBi Antenna/ Port 1

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8  SWT 17us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT 17us VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -11.84 dBm)| m1[1] -12.64 dBm|
a0d 5.56618640 GHz| a0d 5.64377890 GHz|
204 204
10 df 10 df
08 08
-10 dy And }_4
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f ‘ | I
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e [0 TBm==
50 dey s0d
60 d 60 d
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
- . - .
[ J CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 22 FEB.2020 093317

Pate: 22 FEB.2020 09.52:31

Bottom Channel Top Channel

Result: Pass
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